INVESTING IN PERFORMANCE

District of Columbia

William M. Walker Jerry N. Johnson  Olu Adebo Water and Sewer
Adopted January 8, 2009 Chairman of the Board General Manager Chief Financial Officer Authority



o
BOARD OF DIRECTORS
@@WA (As of January 16, 2008)

District of Columbia
Robin B. Martin, Chairman

David J. Bardin, Principal Joseph Cotruvo, Alternate

F. Alexis H. Robinson, Principal George Hawkins, Alternate
Alan J. Roth, Principal Howard Gibbs, Alternate
Keith M. Stone, Principal Steven McLendon, Alternate
Daniel M. Tangherlini, Principal, Vice Chairman Brenda Richardson, Alternate

Howard Croft, Alternate

Fairfax County
Anthony H. Griffin, Principal
Jimmie Jenkins, Alternate

Montgomery County
[...]
170,391 196,474 26,083
100,840 104,633 3,793
6,218,265 6,360,627 142,362

1 Lifetime budgets shown here represent total budgets for projects that are active during the current 10-year CIP. Lifetime
budgets include historical spending prior to the beginning of the current 10-year plan, spending during the 10-year plan, and
projected spending beyond the current 10-year plan. Projects completed in FY 2008 will be dropped from the CIP next year.

2 These budgets do not include inhouse labor costs, which historically have averaged $7 to $8 million annually and are applicable to,

primarily, the time charged to capital projects by employees in the Departments of Engineering, Sewer Services, and Water

Services.

I-17



Fiscal Year 2010 Capital Authority Request

($000's)
Fiscal Year 2010

Service Areas Capital Authority Request

Blue Plains Wastewater Treatment 511,855
Sanitary Sewer System * 0
Combined Sewer Overflow 230,118
Stormwater * 0
Water System * 0
Washington Aqueduct (WASA share) 13,667
Capital Equipment 17,687
Total 773,327

! The authority request is zero, as, existing (currently available) capital
authority in these service areas is in excess of projected commitments in FY 2009
FY 2010, FY 2011 and FY 2012.

[1-18



FY 2008 - 2017 CAPITAL IMPROVEMENT PROGRAM
Sources of Funds
(In $000's)

EPA Grants & CSO Appropriations

$301,564
9%
Wholesale Capital Payments Interest Income on Bond Proceeds
$787,773 $26,789
25% 1%

Pay-Go Financing (1)
$55,759
2%

Revenue Bonds/Commercial Paper
$2,021,547
63%

(1) Pay-go financing is any funds available after funding the 180 day operating and maintenance reserve, approximately $125.4million in FY 2009.
These transfers reduce the amount of new debt issuance.

11-19



Capital Improvement Program
Closed and Dropped Project Listing

Cost
at

Activity Group Project Title Service Area Completion
Closed Projects:
KO Replacement of CSO Fabridam Combined Sewer Overflow  $10,031,175
Q2 FY2002 - DSS Sanitary Sewer Project Sanitary 87,074
Q5 FY2005 - DSS Sanitary Sewer Project Sanitary 4,308,648
Q6 FY2006 - DSS Sanitary Sewer Project Sanitary 5,426,944
MJ 20" Anacostia 1st High Watermain Replacements  Water 3,742,408
ML 873Y4 - Elim. Dead Ends (Contract 2) Water 5,196,741
QP 4" Cl Watermain Replacements Water 2,286,710
E6 FY2006 - DWS Water Projects Water 5,293,644
NO 873BR - Good Hope Elev'd Tk. Phase | Water 769,137

$37,142,481
Dropped Projects:
WA 581A1 - ALTERNATE DISINFECTION FACIL Wastewater Treatment $16,401,115
BL Excess Flow Capacity @ Blue Plains Combined Sewer Overflow 295,800
AW Storm Sewer Separation Stormwater 176,563
C5 FY2005- DSS Storm Sewer Project Stormwater 414,369
Q4 FY2004 - DSS Sanitary Sewer Project Sanitary 3,829,282
M4 WDSBE6 -Elim. Of Cross Conns #6 Hydts Water 4,636,302
S2 WDSC3 -Lg. Valve Replace-Contract 2 Water 2,471,997
E2 FY2002 - DWS Water Projects Water 992,018
E4 FY2004 - DWS Water Projects Water 3,999,236
MO WSFB6 - Rehab. Tks Phs.lI Water 1,320,021

$34,536,703

11-20




Approved
FY 2008-2017

Capital
Improvement
Program

Wastewater
Treatment
Service Area

Efforts to reduce water pollution in

the Potomac River and help protect the
Chesapeake Bay are bolstered by nearly
$1 billion in plant upgrades at Blue Plains.

District of Columbia
Water and Sewer
Authority




WASTEWATER TREATMENT

DC WASA operates the Blue Plains Advanced Wastewater Treatment Plant, the world’s largest advanced wastewater treatment
facility. At Blue Plains, DC WASA provides wastewater treatment services to over 1.7 million people in our service area, including
residents of the District of Columbia and significant portions of Montgomery and Prince George’s Counties in Maryland and Fairfax
and Loudoun Counties in Virginia. Wastewater treatment includes liquid process facilities that provide treatment for both sanitary
wastewater flows and peak storm flows originating in the sanitary and combined sewer systems respectively, along with solids
processing facilities that treat the residual solids removed by the liquid process facilities. Blue Plains is rated for an average flow of
370 million gallons per day (MGD), and is required by its National Pollutant Discharge Elimination System (NPDES) permit to treat a
peak flow rate of 740 MGD through the complete treatment process for up to four hours, and continuous peak complete treatment
flows of 511 MGD thereafter. The plant treats these flows to a level that meets one of the most stringent NPDES discharge permits in
the United States. Additionally, up to 336 MGD storm water flow must receive partial treatment, resulting in a total plant capacity of
1,076 MGD.

Under DC WASA's Biosolids Management Plan (“BMP”, originally adopted by the Board in 1999), we evaluated a number of options
for long-term biosolids processing and disposal, and identified full biosolids digestion as a common element of all long-term
approaches. However, based on market conditions in FY 2006, the DC WASA Board of Directors decided to defer implementation of
the project, and to continue evaluation of alternatives. Since then, staff has evaluated a wide range of biosolids processing options.
Four processing options were shortlisted, each of which involves anaerobic digestion, consistent with the1999 BMP. This budget
presents the recommended option for long term biosolids management. This option, which is described in more detail later in this
document, includes construction of four Cambi thermal hydrolysis trains, four digesters, new dewatering equipment and a combined
heat and power plant. This recommended option results in a $99.9 million increase in the capital budget of the digesters project, but
has the potential to significantly manage biosolids operating costs when it is placed in operation.

Overview of the Wastewater Treatment Process

The first wastewater treatment phase begins as debris and grit are removed by screens and grit chambers and trucked to a landfill.
The sewage then flows into primary sedimentation tanks that separate more than half of the suspended solids from the liquid. The
liquid flows to the secondary treatment process where oxygen is provided to allow bacteria to break down the organic matter. In the
next stages of treatment, bacteria convert ammonia into other forms of nitrogen and then into harmless nitrogen gas. Residual solids
are settled out in each biological process. The water is percolated down through dual-media effluent filters, removing most of the
remaining suspended solids. The water is disinfected and then treated to remove residual chlorine and discharged into the Potomac
River. The solids from primary sedimentation tanks go to gravity thickening process units where the dense sludge settles to the
bottom and thickens. Biological solids from the secondary and nitrification processes are thickened separately using flotation
thickeners. All thickened sludge is dewatered, lime is added to reduce pathogens, and the organic biosolids are beneficially reused
through application to agricultural land in Maryland and Virginia. DC WASA has performed an extensive analysis of alternatives to
identify a cost-effective, long-term and sustainable biosolids management project for the Blue Plains Advanced Wastewater
Treatment Plant that can produce a diverse Class A biosolids product, significantly reducing lime use and enhance land application.

-2



The lifetime budget for the Wastewater Treatment Service Area is $2.5 billion dollars, reflecting a $108 million net increase over last
year’s budget. A significant portion of the increase is required to implement the updated Biosolids Management Plan to be discussed
later. As described in more detail below, capital projects in the Wastewater Treatment Service Area are required to rehabilitate,
upgrade or provide new facilities at Blue Plains to ensure that it can reliably meet its NPDES permit requirements and produce a
consistent, high-quality dewatered solids product for land application. A significant portion of the lifetime budget is comprised of
projects in the Blue Plains Total Nitrogen Program, which is comprised of projects necessary to meet the stringent total nitrogen
discharge limit in the NPDES permit.

Five liquid treatment processes (preliminary, primary, secondary, nitrification-denitrification, and filtration) comprise the liquid
treatment processes at Blue Plains. The first phases of upgrades to four (of the five) liquid treatment processes are now in service.
In tandem with the placing of these facilities in service, the process control system has also been implemented to enable monitoring
and control of the upgraded equipment and systems, thus allowing DC WASA to achieve greater process control and treatment
efficiency and also yielding operating cost control. The current emphasis of the construction program for the liquid treatment
processes is the upgrade of the nitrification-denitrification process and an upgrade to Raw Wastewater Pump Station 1. Construction
is scheduled to begin in FY 2009 on Area Substation No. 6, Biological Sludge Thickening, and Rehabilitation of the Laboratory at
Blue Plains. The design for additional nitrogen removal is scheduled to begin in FY 2009 and planning for improved treatment of
excess flow and biosolids management will continue.

Long-term upgrade projects now under construction include:

o Nitrification-Denitrification Facilities Upgrade- Upgrade to the nitrification-denitrification facilities to improve the process and to
replace equipment that is at the end of its useful life.

e Raw Wastewater Pump Station 1- Upgrade to the Raw Wastewater Pump Station to replace equipment that is at the end of
its useful life and improve reliability

e Process Control Computer System — will provide automated monitoring and control for the nitrification-denitrification process
that will improve treatment, control and optimize chemical and power costs, and increase reliability of the facilities.

Liquid Processing Program — $573.7 million (project pages 1l1-9 to 111-25)

Projects in this program area encompass upgrading and rehabilitating facilities involved in handling flows from the sanitary and
combined sewer systems. These flows progress sequentially through the plant processes to ultimate discharge of the treated
effluent into the Potomac River. Liquid treatment systems include headworks facilities that screen and pump the wastewater flows,
grit facilities that remove sand and grit particles, primary treatment facilities that remove solids by sedimentation, secondary
treatment facilities that remove organic pollutants using a biological process, nitrification/denitrification facilities that remove nitrogen
using a biological process, and effluent filtration, disinfection, and dechlorination facilities.

Specific major projects under this program that are substantially complete include:

-3



Grit Chamber Facilities Upgrade (Project TF) $70.1 million — This project is for the construction of an automated, continuous
grit removal system consisting of sixteen chambers in all. Impact on operations include the elimination of current manual
cleaning of each grit tank and lowered maintenance costs of tanks and pumps due to reduced grit load into downstream
processes. While all of the grit collection bridges and grit conveyance systems are in operation, a new heating system for Grit
Chamber Building No.1, that meets the current low emissions regulations, will be constructed,.

Influent Screen Facility (Project TM) $39.0 million — This project has provided for the installation of fine screens as a
preliminary treatment step in the wastewater process. The fine screening removes rags and other debris from the wastewater
and thereby improves treatment processes and provides protection for equipment.

Primary Treatment Facility (Project TN) $38.5 million — This project entailed replacing the clarifier mechanism in the primary
sedimentation tanks. As a result, the primary treatment process has been removing additional suspended solids from the
wastewater.

Secondary Treatment Facility (Project TO) $70.6 million - — This project entailed replacing sludge and scum collection
equipment and rebuilding deteriorated portions of the concrete sedimentation basins in the East and West Secondary
Treatment Process.

Specific major projects under this program that are now underway include:

Raw Wastewater Pumping Station 1 Upgrade (Project UD) $14.8 million — This project will rehabilitate pumping equipment
and appurtenances in one of the two stations that pump incoming wastewater into the plant. Construction began in FY 2007
and is scheduled to be completed in FY 2009.

Biological Nutrient Removal (Project TK & TQ) $141.7 million — Project TK is combined with Project TQ in a single
construction contract to demonstrate and implement Biological Nitrogen Removal capability in order to meet the goals of the
Chesapeake Bay Agreement; that is, to meet a total nitrogen discharge goal of 7.5 mg/l. Construction began in FY2007 and
will continue through FY 2011. This upgrade will provide for better flow distribution to the reactors and better process control
within the reactors, and methanol feed control, and rehabilitation and upgrade of nitrification sedimentation basins. While this
project alone will not enable DC WASA to meet its new total nitrogen limit of 4.2 mg/l, it will continue to remove a significant
portion of nitrogen from the wastewater, provide better process control and optimize methanol feed.

Nitrification/Denitrification Facilities Upgrade (Project BR) $51.1 million — This project includes major electrical rehabilitation of
the entire facility, major HVAC and plumbing upgrade for all building and galleries, and architectural rehabilitation for the
Nitrification Blower Building, Control Buildings, and Electrical Buildings. Benefits of this project include lower maintenance
and energy costs due to improved efficiency. Design is currently underway.

Filtration and Disinfection Facilities Upgrade (Project UC) $64.2 million — Replacement of existing filter media and the addition
of an air/water backwash system and improvements to pump operation will result in reduced power usage and treatment
costs due to reduced backwash water usage. A portion of the work was designed and bid ahead of the rest of the project to
expedite the full rehabilitation of the facility, which had experienced filter failures. The first contract, completed in FY 2007,
restored all the filters to operability with new filter underdrains and media. A second contract, currently under construction, will
provide a new air-water wash system and improve backwashing controls and instrumentation.

-4



Other Liquid Processing Program projects included in the CIP but not scheduled to start until later, include:

» Dual Purpose Sedimentation Basin Rehabilitation (Project BG) $20.0 million — Replacement of sludge collection equipment,
sludge and scum pumps, and support process equipment with design starting in FY 2011.

= Filtration/Disinfection Facility Phase Il (Project BT) $14.6 million — Design is scheduled to begin in FY 2009 on an upgrade to
major electrical equipment serving the Fiiltration/ Disinfection Facility.

= Primary Treatment Facilities Phase Il (Project BQ) $14.8 million — Design is scheduled to begin in FY 2015 for structural
repairs to the primary sedimentation tanks.

= Grit Chamber Facilities Phase Il (Project BP) $5.5 million — Design is scheduled to begin in FY 2015 for upgrades to the grit
chamber building structures and facilities. These upgrades include structural, architectural and building system renovation of
office and storage spaces in each building.

Plantwide Facilities Program — $259.3 million (project pages 111-26 to 111-43)

This program provides for upgrading, rehabilitating, or installing support systems and facilities that are required for both the liquid
processing and solids processing programs. Systems include a Process Control System (PCS) for monitoring and control of all